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FCC TEST REPORT

According to

FCC Rules and Regulations

Part 15 Subpart E

Applicant . D-Link Corporation

Address . 17595 Mt. Herrmann Street, Fountain Valley,
- CA 92708, USA

Equipment : SMB Wireless N Gigabit VPN Router
Model No. : DSR-1000N

FCCID : KA2SR1000NA1l

Trade Name : D-Link

Laboratory accreditation

Testing Laboratory

1332

The test result refers exclusively to the test presented test model / sample.,

The test result does not include DFS test for 5250 ~ 5350 MHz.

Without written approval of Cerpass Technology Corp., the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart E

Applicant . D-Link Corporation

17595 Mt. Herrmann Street, Fountain Valley,
CA 92708, USA

Equipment : SMB Wireless N Gigabit VPN Router

Address

Model No. : DSR-1000N

FCCID : KA2SR1000NAl

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart E (2008).

The test was carried out on Feb. 26, 2010 at Cerpass Technology Corp.

Signature

Jonson Lee
EMC/RF B.U. Senior Manager
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1. Report of Measurements and Examinations

1.1. List of Measurements and Examinations

For Frequency 5.15GHz ~ 5.25GHZ

Applied Standard : FCC Part 15, Subpart E (Section 15.407)
FCC Rule . Description of Test Result
15.407(b)(5) . Conducted Emission Pass
15.407(b/1/2/3)(b)(5) |. Radiated Emission Pass
15.407(a/1/2/3) . Peak Transmit Power Pass
15.407(a)(6) . Peak Power Excursion Pass
15.407(a/1/2/3) . Peak Power Spectral Density Pass
15.407(g) . Frequency Stability Pass
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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2. Test Configuration of Equipment under Test

2.1. Feature of Equipment under Test
WAN Interface:
* 2 10/100/1000 Mbps Gigabit Ethernet port for xDSL/Cable connection
* Complies with IEEE 802.3ab specification
* Support IEEE802.3x flow control in full duplex mode
* Support Auto Negotiation
e Support Auto MDI/MDIX
LAN Interface:
* Four ports 10/100/1000 Mbps Gigabit Ethernet switch
» Complies with IEEE 802.3ab specification
* Support IEEE802.3x flow control in full duplex mode
* Support Auto Negotiation
* Support Auto MDI/MDIX
Wireless Interface (2.4 GHz / 5 GHz):
* Follow IEEE 802.11n Draft 2.0 specification (TBD)
* Compatible with IEEE 802.11a specification
* Compatible with IEEE 802.11b specification
» Compatible with IEEE 802.11g specification
USB Interface:
* 2* Complies with USB 2.0 (High Speed) specification
Key Components:
* CPU: Cavium CN5010-500BG564-SCP
* Ethernet Switch: Broadcom BCM53115S
» Ethernet Transceiver: Broadcom B5081
* Flash: MXIC MX29GL256EHT21-90Q
* DDR2: Samsung K4T1G164QE-HCE6
* USB Controller: NEC UPD720114GA-YEU-A
* RTC: Dallas/Maxim DS1337S+
* Clock Generator: IDT ICS8430S07AKILF
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2.2. RF Spec.
802.11b: DSSS (CCK, DQPSK, DBPSK)
Type of 802.11g: OFDM (64-QAM, 16-QAM, QPSK, BPSK)
Modulation 802.11a: OFDM (64-QAM, 16-QAM, QPSK, BPSK)
802.11n draft 2.0: OFDM (64-QAM, 16-QAM, QPSK, BPSK)
802.11b (11, 5.5, 2, 1 Mbps)
802.11g (54,48, 36,24 ,18,12,9, 6 Mbps)
802.11a (54, 48,36,24,18,12,9, 6 Mbps)
Data Rate 802.11n draft 2.0, 20MHz
(130, 117,104,78,58.5,52,39,26,19.5, 6.5 Mbps)
802.11n draft 2.0, 40MHz
(270,243,216, 162, 135,121.5,108,81,54, 40, 27, 13.5 Mbps)
802.11b/g/n draft 2.0, 20MHz:
-USA, Canada and Taiwan: CH 1 ~ 11 (11channels)
-Most European Countries: CH 1 ~ 13 (13channels)
-France: CH 1 ~ 7 (7channels)
802.11n draft 2.0, 40MHz:
-USA, Canada and Taiwan: CH 3 ~ 9 (7channels)
-Most European Countries: CH 1 ~ 13 (13channels)
Number of -France: CH 3 ~ 5 (3channels)
Channels 802.11a/n draft 2.0, 20MHz:
-USA, Canada and Taiwan: CH 36,40,44,48 (4channels)
-Most European Countries: CH 36,40,44,48 (4channels)
-France: CH 36,40,44,48 (4channels)
802.11a/n draft 2.0, 40MHz:
-USA, Canada and Taiwan: CH 38,42,46 (3channels)
-Most European Countries: CH 38,42,46 (3channels)
-France: CH 38,42,46 (3channels)
FCCI/IC:
Frequency 2412 ~ 2462 MHz, 5150 ~ 5250 MHz, 5725 ~ 5850 MHz
Band EU:
2412 ~ 2472 MHz, 5150 ~ 5250 MHz
FCC/IC:
802.11b: 18.36 dBm, 802.11g: 16.30 dBm, 802.11n: 17.31 dBm
802.11a: 16.31 dBm, 802.11an: 13.89 dBm.
Output Power CE:
802.11b: 18.81 dBm, 802.11g: 17.04 dBm, 802.11n: 17.66 dBm
802.11a: 16.38 dBm, 802.11an: 12.73 dBm
Antenng Type Dipole antenna / Antl: 2dBi; Ant2: 2dBi; Ant3: 2dBi
and Gain

Cerpass Technology Corp.
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2.3. Carrier Frequency of Channels
802.114a, 802.11an HT20 (5150 ~ 5250MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
36 5180 48 5240
40 5200
44 5220
802.11 an HT40 (5150 ~ 5250MHz)
Channel Frequency(MHz) Channel Frequency(MHZz)
38 5190 46 5230
42 5210
2.4. Test Mode and Test Software
a. During testing, the interface cables and equipment positions were varied according to
ANSI C63.4.
b. The complete test system included remote workstation, USB2.0 HDD, WAN Load and
EUT for RF test. The remote workstation included Notebook.
c. An executive program, ping.exe under WIN XP, which transmits and receives data to the
remote workstation through LAN (1Gbps), WAN (1Gbps) and Wireless (270Mbps).
d. The following test modes were performed for test:
¢ 802.11a/an, HT20: CH 36: 5180MHz, CH 44: 5220MHz, CH 48: 5240MHz
e 802.11an, HT40: CH 38: 5190MHz, CH 46: 5230MHz
2.5. Description of Test System
Device Manufacturer | Model No. Description
USB2.0 HDD*2 | Terasys F-12UF USB Cable, Shielding 1.6 m
WAN Load CAMEO N/A N/A
Remote Workstation
Notebook IBM R40 Power Cable, Unshielding 1.8 m
Notebook DELL PP10OL Power Cable, Unshielding 1.8 m
Notebook TOSHIBA PSA50T-05M00C | Power Cable, Unshielding 1.8 m
Use Cable:
Cable Quantity | Description
RJ45 5 Unshielding, 1.8m
RJ45 2 Unshielding, 10m
o
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2.6. Connection Diagram of Test System

3 2
1
EUT
5 4 USB2.0 HDD*2
Remote
workstation s
Remote
workstation

The USB cable is connected from EUT to the USB2.0 HDD.

The USB cable is connected from EUT to the USB2.0 HDD.

These RJ45 cables (*5) are connected from EUT to the WAN Load.

The RJ45 cable (WAN) is connected from EUT to the Remote workstation.
The RJ45 cable (LAN) is connected from EUT to the Remote workstation.

The EUT keeps to transmit and receive data to remote workstation by Wireless.

¥ 9 0D
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2.7. General Information of Test

Test Site:

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St. (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS1-SD):

No. 7-2, Moshihkeng, Fongtian Village, Shihding
Township, Taipei County, Taiwan, R.O.C.

FCC Registration
Number:

TW1049, TW1056, 982971, 488071

IC Registration Number:

4934C-1, 4934D-1

VCCI Registration
Number:

T-543 for Telecommunication Test
C-3328 for Conducted emission test
R-3013 for Radiated emission test

Test Voltage:

AC 120V / 60Hz

Test in Compliance with:

ANSI C63.4-2003
FCC Part 15 Subpart E

Frequency Range
Investigated:

AC Power Conducted Emission : from 150kHz to 30 MHz
Radiated and conducted Emission: from 30 MHz to 40 GHz

Test Distance:

The test distance of radiated emission from antenna to EUT is 3 M

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 10 of 135

Issued date . Mar. 01, 2010



o

0.

CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

2.8. History of this test report

H ORIGINAL.

1 Additional attachment as following record:

Attachment No.

Issue Date

Description
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3. Antenna Requirements

3.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6dBi.

3.2. Antenna Construction and Directional Gain

Antenna 1, 2, 3: Dipole Antenna, 2 dBi (2.4GHz Band), 2 dBi (5GHz Band)

Note:

1. For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency band
of operation shall not exceed the lesser of 50 mW or 4 dBm + 10log B, where B is the 26-dB
emission bandwidth in MHz. In addition, the peak power spectral density shall not exceed 4
dBm in any 1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the peak power spectral density shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

2. For the band 5.725-5.825 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 1 W or 17 dBm + 10log B, where B is the 26-
dB emission bandwidth in MHz. In addition, the peak power spectral density shall not exceed
17 dBm in any 1-MHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the peak power spectral density shall be reduced by the amount
in dB that the directional gain of the antenna exceeds 6 dBi.

However, fixed point-to-point U-NII devices operating in this band may employ transmitting
antennas with directional gain up to 23 dBi without any corresponding reduction in the
transmitter peak output power or peak power spectral density.

For fixed, point-to-point U-NII transmitters that employ a directional antenna gain greater than
23 dBi, a 1 dB reduction in peak transmitter power and peak power spectral density for each 1
dB of antenna gain in excess of 23 dBi would be required.

Fixed, point-to-point operations exclude the use of point-tomultipoint systems, omnidirectional
applications, and multiple collocated transmitters transmitting the same information. The
operator of the U-NII device, or if the equipment is professionally installed, the installer, is
responsible for ensuring that systems employing high gain directional antennas are used
exclusively for fixed, point-to-point operations.

L]
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4. Test of Conducted Emission

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2003
Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 2.2. The interface cables and equipment positioning were
varied within limits of reasonable applications to determine the position produced maximum

conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB pV) (dB pV)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.1. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).
All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

-~ 0 2 0 T

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

> @

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

Cerpass Technology Corp. Issued date
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4.2. Typical Test Setup Layout of Conducted Emission

1 1
1 1
1 1
1 1
1 1
1 T
1 1
1 1
1
1 1
1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
: o 9 :
! | A [ y 80cm !
! 80c 1
| 1
1 1
1 1
—— o 1
i 80cm !
1 ’ |
1
1| LISN v_ LISN |
| |
1 1
1 1
1 1
1 1
1 1
Lo e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e P e e e = Jd

4.3. Measurement Equipment

Instrument Manufacturer Model No. Serial No. [Calibration Date| Valid Date
EMI Receiver R&S ESCI 100821 2010/01/21 2011/01/20
LISN Schwarzbeck | NSLK 8127 | 8127-516 2009/05/15 2010/05/14
LISN ROLF HEINE | NNB-2/16Z | 03/10058 2009/04/18 2010/04/17
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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“%#” CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019

4.4. Test Result and Data

Power 1| AC 120V Pol/Phase | LINE
Test Mode 1 | 802.11a, CH36 Temperature 11 24 °C
Memo Humidity 11 70 %

@
Cerpass Technology Corp.

Issued date . Mar. 01, 2010
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AC 120V Pol/Phase .| NEUTRAL
I O [ L TR

CLASS-B

CLASS-B(AVG)

39.35 46,00 byrerage

44.15 56.00 -11.35 oF

_—_—m 9
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Power ;| AC 120V Pol/Phase ;| LINE
Test Mode | 802.11an HT20, CH36
Memo :

_—_—nmm 9
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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Power ;| AC 120V Pol/Phase ;| NEUTRAL
TestMode | 802.11an HT20, CH36
Memo :

_—_—nmm 9
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Power . | AC 120V Pol/Phase :| LINE
Test Mode . | 802.11an HT40, CH38
Memo : umidy

—.
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 19 of 135




T

C
."\/ CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Power AC 120V Pol/Phase NEUTRAL
Test Mode 802.11an HT40, CH38 Temperature 24 °C
Memo Humidity 70 %

Test engineer: ﬁ <\

Cerpass Technology Corp.
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4.5. Test Photographs

Front View

Rear View

@
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5. Test of Radiated Emission
Radiated emissions from 30 MHz to 40 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
1.4.2. The interface cables and equipment positions were varied within limits of reasonable

applications to determine the positions producing maximum radiated emissions

5.1. Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from 0 degree to 360 degrees) to find the
maximum reading.

f.  Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

L]
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5.2. Typical Test Setup Layout of Radiated Emission

Antenna

Equipment under Test

—
< *  Testdistance @———P|
0.8M
Turn Table
. \ Ground Plane
Receiver
5.3. Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. Serial No. Calg);?(;uon Valid Date
Bilog Antenna Schaffner CBL6112B 2840 2009/05/14 | 2010/05/13
Amplifier Agilent 8447D 2944A10593 | 2009/05/21 | 2010/05/20
EMI Receiver R&S ESCI 100443 2010/01/14 | 2011/01/13
Spectrum Analyzer R&S FSP40 100047 2009/03/26 | 2010/03/25
Horn Antenna EMCO 3115 31589 2009/05/04 | 2010/05/03
Preamplifier EMCO EMCO12635/ 980029 2009/11/06 | 2010/11/05
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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Report No.: TEFE1001019

5.4. Test Result of Radiated Emission

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11a, CH36 Temperature 20 °C
Memo Humidity 65 %
0 Level {(dBuW/m) Date: 2010-02-26
FCC|CLASS-B
40 &
1 3 g
2 7
4 5
uﬁﬂ 85. 140. 195. 250. 305
. Frequency (MHz
Trace: (Discrete) quency ( )
Fead Ant Takb
Item Freg Value Factor Result Limit Margin Femark Pos Pos
MHz dBuv/m dE dEuV/m dBuW/m dE cm Deg
1 45.50 EO.7z2 -15.38 35.34 40,00 -4.66 QF 100 46
2 51.35 54,40 -z22.18 32022 40.00 -7.78 QF 100 46
3 124,33 E3.69 -18.36 35.33 43 .50 -5.17 QF 100 aa
4 166,13 49,77 -18.53 31.24 43 .50 -12.26 Peak 100 [=1=]
= 174.65 49 65 -19.32 30.33 43 .50 -13.17 QF 100 111
[ 243,63 E5. 63 -17.30 38.33 4600 -7.67 QF 100 111
7 265,95 49_ 12 -16.89 3223 4600 -13.77 QF 100 7
a8 299,23 Ez2.75 -16.38 36.37 4600 -9.63 QF 100 7
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum shalyzer is 1Z20EH=
and wideo bandwidth iz 300kHz for FPeak detection and Quasi-peak
detection at frequency below 1GH=.

4, According to techhical experiences,all spurious emission of 802Z.11afan
mode at Bandl~4 chanhel are alwmost the same helow 1GHz,so that the
channel 36 or 35 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Power AC 120V Pol/Phase : | VERTICAL
Test Mode | 802.11a, CH36 Temperature :120°C
Memo Humidity : | 65%

0 Lewvel (dBu\im)

Date: 2010-02-26

FCC CLASS-B
i
40 ’ 5 s 5
3
DEDD 440, 580. 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Fezult Limit Margin Femark Po= Fo=
MHz dEuv/m dE dAEuW/m dBuv/m dE m Deg
1 375.00 E0O.39 -14.0%8 36.33 45.00 -9.87 QP 100 o8
2 500,90 47 .37 -11.34 36.03 45.00 -9.97% QF 100 a3
3 575.00 41.73 -9.51 J2.22 45.00 -13.78 QF 100 a3
4 749,40 41.63 -6.31 35.32 45.00 -10.685 P 100 120
5 799,80 45.41 —-6.77 3G.64 45.00 -7.36 QF 100 103
& Q95,60 44 .66 -3.29 41.37 54 .00 -12.63 QP 100 100
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiver/spectrwmn analyzer is 1Z0EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. Aecording to technical experiences,all spurious emission of 802.11afan
mode at Bandl~4 channel are almost the sawme bhelow 1GH=,s0 that the
channel 36 or 35 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.

Cerpass Techno

logy Corp.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11a, CH36 Temperature 20 °C
Memo Humidity 65 %
0 Level (dBuWim) Date: 2010-02-26
FCC CLASS-B
4
40 5 f
1 2 3
DED 85. 140. 195. 250, 305
. Frequency (MHz
Trace: (Discrete) quency ( )
Fead Ant Tah
Item Fredq Value Factor Fesult Limit Margin Remark Fos= Fos=
MHz dBuVW/m dE dBuV/m dEuWim dE m Deg
1 50.63 52.583 -17.46 35.37 40.00 -4.63 QP 100 77
2 124.33 53.57 -15.36 35.21 43 .50 -3.29 Feak 100 =]
3 166.13 53.90 -15.53 35.37 43 .50 -g.13 Feak 100 =)
4 249,45 59.56 -17.24 42 .32 45.00 -3.688 QF 100 56
= Z60.73 54.24 -16.91 37.33 46.00 -g.687 QF 100 56
& 299,23 E4.71 -16.38 358.33 45.00 -7.87 QP 100 a7
Notesz:

1. Fesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amwplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and video bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=.

4, According to techhical experiences,all spurious emission of 80Z.11afan
mode at Bandl~4 channel are almost the same below 1GH=,s30 that the
channel 36 or 33 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11a, CH36 Temperature :120°C
Memo : Humidity : | 65%

0 Level (dBulim) Date: 2010-02-26
FCC/CLASS-B
1
40 2 7 4 ]
4]
0 300 440. h80. 720. 860. 1000
Trace:; (Discrete) Frequency (MHz)
Fead Ant Tah
Item Freqg Value Factor Fesult Limit MHargin Femark Fos Fos
MHz dEuVW/m dE dBuv/m  dBuVim dE CIn Deg
1 375.00 gz.61 -14.06 35.55 46.00 -7.45 op 100 =l=
2 500,90 47 .66 -11.34 36 32 46,00 -9.65 P 100 122
3 626,20 44 .23 -9.00 35.23 46,00 -10.77 P 100 177
4 749 .40 4z .64 -6.351 36.33 46.00 -9.67 op 100 147
5 729,80 43.10 -6.77 36.33 46,00 -9.87 P 100 147
] 575,40 39.38 -6.05 33.33 46,00 -12.87%7 P 100 147
7 999,90 47 .51 -3.28 44 .23 S54.00 -9.77 QF 100 147

1. Fesult = Read WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, heocording to technical experiences,all spuriouz emission of S02.11afan
mode at Bandl~4 chanhel are almost the sawme below 1GHz,so that the
channel 36 or 38 (for HT40) ,channel 1429 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.

L]
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AC 120V Pol/Phase - | HORIZONTAL

Power

emo T mmay  iow

_—_—nmm 9
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Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11a, CH48 Temperature 27 °C
Memo Humidity 70 %
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Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11an HT20, CH36 Temperature 20 °C
Memo Humidity 65 %
0 Level (dBuvim) Date: 2010-02-26
FCC CLASS-B
40 f
1 3 7 g
2 4 5
0 30 85. 140. 195. 250, 305
Trace: (Discrete) Frequency (MHz)
Read int Tak
Item Freg Value Factor Fesult Limit Margin REemark Pos Pos
MHz dBuW/m dE dEuW/m dBEuv/m dE far ] Deg
1 46,50 LZ.ZE -15.38 36.87 40,00 -3.13 JF 100 48
Z 61.35 54.51 -2z2.18 32.33 40,00 -7.67 QF 100 46
3 124,33 55.15 -158.36 36.79 43 .50 -6.71 QF 100 8a
4 166.13 49,34 -18.53 31.33 43,50 -1z.17 Peak 100 o
5 174,65 50.57 -19.32 31.25 43 .50 -12.25 QF 100 111
3 z243.63 EE.5A -17.30 38.Z26 46,00 -7.74 QF 100 111
7 265.95 52.26 -16.89 35.37 45,00 -10.63 QF 100 77
3 299,23 52.71 -16.38 36.33 46,00 -9.67 QF 100 6
Notes
1. Result = Read Walue 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution handwidth of test receiver/spectrum analyvzer is 1Z0EH=z
and wideo bandwidth is 300kHz for Peak detection and COuasi-peak

detection at frequency below 1GH=.

4. hecording to technical experiences,all
mode at Bandl~4 channel are almost the
channel 36 or 38 (for HT40) ,channel 149

representative in final test.
5. The data i3 worse case.

or 151 (for HT40)

Spurious emission of 80Z2.1lafan
same below 1GH=z,so that the

was chosen as

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019
Power 1| AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11an HT20, CH36 Temperature :120°C
Memo : Humidity : | 65%
0 Lewvel (dBu\//m) Date: 2010-02-26
FCC/CLASS-B
: 5
40
1 2 4
3
0 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Fead int Tab
Item Fredg Value Factor Eesultc Limit Margin Femark Fos Fos
MHz dBuv/m dE dBuv/m  dBuVWim dE oy i) Deg
1 375.00 S0.08 -14.06 3e.0z2 46.00 -9.95 aF 100 o5
2 s00.90 45.00 -11.34 36.66 46.00 -9.34 QF 100 o5
3 575.00 41.54 -9.51 32.33 46.00 -153.87 aF 100 o5
4 749,40 41.96 -6.31 35.65 46.00 -10.35 aF 100 120
5 729,80 45.10 -6.77 358.33 46.00 -7.687 aF 100 103
] 995,60 44 .32 -3.29 41.03 S54.00 -12.97%7 aF 100 100

1. REesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer i=s 1zZ0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredguency below 1GH=.

4, According to technical experiences,all spurious emission of 802.11af/an
mode at Bandl~4 channel are alwost the sawe below 1GH=,so0 that the
channel 36 or 338 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data 13 worse case.

Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11an HT20, CH36 Temperature :120°C
Memo Humidity : | 65%
0 Level (dBuvim) Date: 2010-02-26
FCC CLASS-B
1 a
40 ] " B
3
u3ﬂ 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)

Read int Tah

Item Fredg Value Factor Fesult Limit Margin Remark Fos Fos

MHz dBuV/m dE dBuV/m dBuV/m dEb cm Deg

1 S50.63 53.79 —-17.46 36.33 40,00 -3.87 QF 100 s

2 124.33 55.73 -15.36 37.37 43 .50 -6.13 Feak 100 Q5

3 166.13 5z.90 -15.53 34.37 43 .50 -9.13 Peak 100 Q5

4 249.45 59.23 -17.24 41.899 46,00 -4.01 QP 100 56

= 260.73 56.55 -16.91 39.67 46,00 -6.33 2JF 100 56

& 299.23 55.05 -16.38 38.67 46,00 -7.33 2JF 100 a7
MNotes:

1. Result = Bead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvezer is 1Z0EH=z
and wvideo bandwidth is 300kHz for Peak detection and Ouasi-peak
detection at frequency below 1GH=.

4, hecording to technical experiences,all spurious emission of 802.11afan
mode at Bandl~4 channel are almost the saume kbelow 1GHz,so0 that the
channel 36 or 38 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.

Cerpass Techno
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11an HT20, CH36 Temperature 20 °C
Memo Humidity 65 %
0 Lewvel (dBu\Wim) Date: 2010-02-26
FCC/CLASS-B
1
10 2 ; $ 5
]
u3ﬂﬂ 440. K80, T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read Ant Tah
Item Freg Values Factor Fesultc Limit Margin Femark Fos Pos
MHz dEuWVim dAE ABuv/m  dABuW m AE om Dedg
1 375.00 53.43 -14.06 39.37 45.00 —-G6.63 2F 100 =)=
2 500.90 47 .55 -11.34 ig. 21 46.00 -9.79 QF 100 122
3 g26.20 44 .37 -9.00 35.37 46.00 -10.63 QF 100 177
4 749,40 4z .64 -6.31 36.33 46.00 -9.a%7 QF 100 147
= 799,80 43.23 -6.77 i6.46 46.00 -9.54 QF 100 147
& g75.40 39.38 -6.05 33.33 46.00 -1z.87 QF 100 147
7 999.90 47 .92 -3.28 44 .64 54.00 -9.38 QF 100 147

1. Result = Bead Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEH=
and wideo bandwidth is 300kHz for Peak detection and Cuasi-peak
detection at frequency below 1GH=.

4. Aecording to technical experiences,all spurious emission of S0Z.1lafan
mode at Bandl~4 channel are almost the samwme below 1GHz,s30 that the
channel 36 or 38 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data i=

WOrsSe Case.
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Power AC 120V Pol/Phase VERTICAL

Test Mode 802.11an HT20, CH36 Temperature 27 °C

Memo Humidity 70 %

Level (dBuWim) Date: 2010-02-25
107
FCC CLASS-B{5180)
FCC-B-5180 {AWG)
LT )
0 1000 8800. 16600. 24400, J2200. 40000
" Freguency {MHz
Trace: (Discrete) quency { )
Read Ant Tah
Item Freqg Value Factor Result Limit Margin Remark Fos= Fos=
MH= dBuv dEB/m dBuVW/m dEuW/m dE m Deg
1 10359.75 42,285 17.66 59.94 65.30 -5.36 Peak 100 257
Notesz:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Mmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EKEH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth iz 3MHz for Peak detection at frequency above
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 10Hz for Average detection at fredquency abowve
1GH=.

6. The other emissions iz too low to be measured.

7. The data is worse case.

Cerpass Technology Corp.
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Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11an HT20, CH36 Temperature 27 °C
Memo Humidity 70 %
107 Level {dBuim) Date: 2010-02-25
FCC CLASS-B(5180)
FCC-B-5180 {AVG)
LT |
0 1000 a800. 16600. 24400. J2200. 40000
Trace: (Discrete) Frequency {MHz)
Fead Ant Takh
Item Fredg Value Factor Fesult Limit Margin Femark Fos Pos
MH= dBuW dE/m dBuV/m dBuV/m dE 1 Deg
1 10360.10 42.95 17.66 60.61 68.30 -7.69 Peak 100 150
Notes
1. Eesult = Read Value + Factor

2. Factor =

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectruwm analyeer is 1Z0EH=z
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of
and wideo bandwidth is 3HMH=z

1GHE.

5. The resolution bandwidth of
and wvideo bandwidth is 10H=

1GHz.

6. The other ewmissions is too low to bhe measured.

7. The data is worse case.

test receiver/spectrum analyzer is 1MH=
for Peak detection at frequency ahowve

test receiver/spectrum analyzer iz 1MH=
for Average detection at frequency abhove

Cerpass Technology Corp.
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Power AC 120V Pol/Phase VERTICAL

Test Mode 802.11an HT20, CH44 Temperature 27 °C

Memo Humidity 70 %

Level (dBuvim) Date: 2010-02-25
107
FCC CLASS-B{5220)
FCC-B-5220 (AVG)
LT )
I]1I]I]I] 8800. 16600. 24400, J2200. 40000
" Freguency {(MHz
Trace: (Discrete) quency { )
Fead Ant Tah
Item Freg Value Factor Fe=zult Limit Margin Femark Fos Fos
MH= dABuV dE/m dBuVW/m dBuW/m dE m Deg
1 10439.85 43.10 17.74 60.54 63.30 -7.46 Peak 100 257
Notesz:

1. Fesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvyeer iz 1Z0EH=
anhd video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution handwidth of test receiver/spectrum analyzer is 1MH=z
ahd video bandwidth iz 3MHz for Peak detection at frequency ahove
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 10Hz for Average detection at fregquency above
1GH=.

&. The other emission=s is too low to he measured.

7. The data is worse case.

Cerpass Technology Corp.
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Report No.: TEFE1001019

Power AC 120V Pol/Phase HORIZONTAL

Test Mode 802.11an HT20, CH44 Temperature 27 °C

Memo Humidity 70 %

Level {dBuYim) Date: 2010-02-25
107
FCC CLASS-B{5220)
FCC-B-5220 (AYG)
LT )
I]1I]I]I] 8800. 16600. 24400, 32200. 40000
" Fregquency (MHz
Trace: (Discrete) 4 cy )
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dAB/m dBuV/m dBuVW/m dE om Deg
1 10440.05 43.15 17.74 60,59 65.30 -7.41 Peak 100 150
HNotes:

1. Re=zult = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Lmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EHE=
and wvideo bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wvideo bandwidth i=s 3MHz for FPeak detection at fredquency abowve
1GH=.

8. The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wvideo bandwidth iz 10Hz for Average detection at fredquency abhove
1GH=.

6. The aother emissions is too low Lo be measured.

7. The data is worsSe case.
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Report No.: TEFE1001019

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11an HT40, CH38 Temperature 20°C
Memo Humidity 65 %
0 Level (dBu\im) Date: 2010-02-26
FCC|CLASS-B
40 &
3 7 8
2 4 s
0 30 5. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Fead int Tah
Item Fredqg Value Factor FEesultc Limit Margin Femark Fos Pos
MHz dBuv/m dE dBuv/m dBulim dE o Deg
1 46,50 51.70 -15.38 36.32 40,00 -3.68 QF 100 B
z 61.35 54,50 -22.18 3zZ.32 40,00 -7.68 QF 100 46
3 124,33 54,39 -18.386 36.03 43,50 -7.47 QF 100 aa
4 166,13 49,56 -18.53 31.03 43,50 -1z .47 Peak 100 [=1=
5 174,65 49,54 -19,32 30.32 43,50 -13.18 QF 100 111
& 248,63 55.67 -17.30 38.37 46,00 -7.63 QF 100 111
7 265,95 5Z.26 -16.89 35.37 46,00 -10.63 Qp 100 s
g 299,23 53.07 -16.38 J6.A9 4f.00 -9.31 P 100 i
Notes
1. Result = BEead Valus + Factor

2. Factor =

Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4, hooording to technical exXperiences,all spurious emiszion of 802.11afan
mode at Bandl~4 channel are alwost the same below 1GH=z,so0 that the
channel 36 or 38 (for HT40) ,channel 149 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Power AC 120V Pol/Phase VERTICAL
Test Mode 802.11an HT40, CH38 Temperature 20 °C
Memo Humidity 65 %
0 Level (dBuv/im) Date: 2010-02-26
FCC CLASS-B
A
1
40 2 s q
3
USDD 440. 580. T720. 860. 1000
. Frequency (MHz)
Trace: (Discrete)
Fead int Tah
Item Fredqg Value Factor Result Limit Margin Remark Pos Pos
MHz dBul/m dE dEuV/m dBuV/m dE cm Deg
1 375.00 52.43 -14.06 35.37 45,00 =763 QF 100 95
2 Loo.9o 47.71 -11.34 36.37 46,00 -9.63 QF 100 ag
3 575.00 41.83 -9.51 32.32 46,00 -13.68 QF 100 ag
4 739,40 41.64 -6.31 35.33 46.00 -10.67 oF 100 120
5 799,580 44,92 -5.77 38.15 46,00 -7.85 QF 100 103
] 995. 60 43 .66 -3.29 41.37 54.00 -1Z2.63 QF 100 100
Notes
1. FEesult = Bead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Mwplifier

3. The rezolution bandwidth of test receiver/spectrum anslyzer iz 1Z0EHz
detection and Quasi-peak

and wideo bandwidth is 300kHz for Peak

detection at fregquency below 1GH=.

4. Aocording to technical experiences,all
tmode at Bandl~4 channel are almwmost the
channel 36 or 38 (for HT40) ,channel 149

representative in final test.
5. The data is worse case.

spurious emission of S0Z.1laan

zame below
or 151 (for

1zHz, =0 that the
HT40) was chosen as

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11an HT40, CH38 Temperature 20 °C
Memo Humidity 65 %
0 Lewel {(dBuvim) Date: 2010-02-26
FCC CLASS-B
4 fi
40 yi 5
1 3
DED 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Fead Ant Tak
Item Fredqg Value Factor Fesult Limit Margin Femark Fos Pos
MHz dEBuv/m dE dEuV/m dBul/m dE cm Deg
1 50.63 53.13 -17.46 35.67 40.00 —-4.33 2F 100 T
2 124.353 37.64 0.aoo 37.64 43 .50 -5.86 QF 100 Q5
3 166,15 53.18 -15.53 i4.65 43.50 -5.85 Feak 100 95
E: 249,45 57.61 -17.24 40.37 46.00 -5.63 QF 100 56
5 260.73 54.:28 -16.91 3FL3ET 46.00 -5.63 QF 100 56
=] 289,23 56.75 -16.385 40,37 46.00 -5.63 QF 100 a7
MNotes
1. Eesult = Eead WValue + Factor

2. Factor =

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandvidth of test receiver/spectrum analvyzer is 1Z20EH=

and wideo bandwidth is 300kHz for Peak

detection at frequency below 1GH

4. Aecording to technical experiences,all
mode at Bandl~4 channel are alwmost the
channel 36 or 38 (for HT40) ,channsl 149

representative in final test.
5. The data is worse case.

=

detection and Quasi-peak

spurious emission of 802.1lafan
same kbelow 1GHz,so0 that the

or 151 (for HT40) was chosen as

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 802.11an HT40, CH38 Temperature 20 °C
Memo Humidity 65 %
0 Lewvel (dBuvim) Date: 2010-02-26
FCC|CLASS-B
1
40 2 2 4 a
]
0 300 440, 580. T720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Fead Ant Tah
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MHz dBuv/m dE dBuV/m dBuv/m dEb fans 1 Deg
1 375.00 52.28 -14.06 38.22 45.00 =778 2F 100 =l=
2 500.90 47.71 -11.34 36.37 45.00 -9.63 QF 100 122
3 626.20 44,35 -9.00 35.35 45.00 -10.65 QF 100 177
4 749, 40 42 . A8 -6.31 36.37 46.00 -9.63 QF 100 147
g 799,80 43,14 -6.77 36.37 45.00 -9.63 QF 100 147
& 875.40 39.37 -6.05 33.32 45.00 -12.68 QF 100 147
7 999,30 47.65 -3.28 44,37 54.00 -9.63 QF 100 147
Notes
1. Result = Bead Value + Factor

2. Factor =

Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, Acocording to technical experiences,all spurious emission of S0Z.11a/an
mode at Bandl~4 channel are alwmost the sawe below 1GH=z,so that the
channel 36 or 38 (for HT40) ,channel 142 or 151 (for HT40) was chosen as
representative in final test.

5. The data is worse case.
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AC 120V Pol/Phase . | VERTICAL
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CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019

Power .| AC 120V Pol/Phase : | VERTICAL
Test Mode | 802.11an HT40, CH42
emo T Thmay s

_—m— 9
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CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019

Power | AC 120V Pol/Phase . | VERTICAL
Test Mode | 802.11an HT40, CH46

27
emo T [rmay  clow |

_—_—nmm 9
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 52 0f 135




P

e

.“"u" CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019
Power 1| AC 120V Pol/Phase : | HORIZONTAL
Test Mode | 802.11an HT40, CH46 Temperature 1|27 °C
Memo : Humidity : | 70 %

Lewvel {dBuvim) Date: 2010-02-25

107

16600, 24400,
Frequency {(MHz)

Factor esult Limit Margin FEemark

dE/m dBuv/m dBul/m

oy
o lution bandwic
and wideo bandwidth is 3K
1GH=.
The resolution bhandwidth of
and wideo bandwidth is 10H=
1GH=.
The other em ions too low to be measured.

The data i=s

Test engineer: @ =T

Issued date . Mar. 01, 2010
Page No. : 53 0f 135
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5.5. Photographs of Radiated Emission Test

Front View

Rear View

@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

6. Peak Transmit Power

6.1. Test Procedure

The antenna port (RF output) of the EUT was connected to the input (RF input) of a spectrum

analyzer. Power was read directly from the spectrum analyzer and cable loss connection was

added to the reading to obtain power at the EUT antenna terminal. The EUT Output Power

was set to maximum to produce the worse case test result.

6.2. Test Setup Layout

Spectrum
EUT
Analyzer
6.3. Measurement Equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. Calgagglon Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/03/26 | 2010/03/25
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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o

CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019

6.4. Test Result and Data

Test Date: Feb. 24, 2010 Temperature: 23C
Atmospheric pressure: 1020 hPa Humidity: 66%

Modulation Standard: IEEE 802.11a (54Mbps)

Peak Power Output Peak Power Output 26dB Occupied
Channel Fr?&:ezr;cy (dBm) (MW) Bandwidth (MHz)
Antl | Ant2 | Ant3 | Antl | Ant2 | Ant3 | Antl | Ant2 | Ant3
36 5180 16.05 [16.22 |16.20 | 40.3 | 419 | 41.7 | 225 | 228 | 237
44 5220 16.13 [16.01 |16.20 | 41.0 | 399 | 41.7 | 226 | 224 | 227
48 5240 16.12 (16.00 |16.16 | 40.9 | 39.8 | 41.3 | 226 | 226 | 22.9

Modulation Standard: IEEE 802.11an HT20 (130Mbps)

Peak Power Output Peak Power 26dB Occupied
Channel Frz\‘jl‘:g;cy (dBm) Output(mw) |  Bandwidth (MHz)
Antl | Ant2 | Ant3 | Total Total Antl | Ant2 | Ant3
36 5180 9.53 6.57 6.12 12.46 17.61 23.7 | 232 | 234
44 5220 9.81 6.19 6.69 12.65 18.40 22.7 | 222 | 235
48 5240 9.50 7.17 6.64 12.73 18.74 23.8 | 225 | 227

Modulation Standard: IEEE 802.11an HT40 (27Mbps)

Peak Power Output Peak Power 26dB Occupied
Channel Fre&iency (dBm) Output(mw) | Bandwidth (MHz)
(MH2) Antl | Ant2 | Ant3 | Total Total Antl | Ant2 | Ant3
38 5190 10.29 | 7.19 6.87 13.18 20.79 43.2 | 43.6 |436
42 5210 10.44 | 7.06 7.14 13.29 21.32 444 | 440 | 434
46 5230 10.65 | 7.13 7.38 13.47 22.25 43.2 | 43.8 | 434
O
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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Peak Transmit Power

Modulation Standard: 802.11a (54Mbps), Ant 1

Channel: 36
BRBW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 5.89 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.178400000 GHz
10 1
PP A PPN
o /f“'"“"“ "'“""\\
[ P Y
[
¢ -L\"’\-\.._
l _ 40 KM"'M i
R
--50
|- 50
=70
Center 5.18 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH=z Power 16.05 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -34.04 dB
Spacing 16.5 MH=z Upper —3323.90 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —====
Spacing 27.5 MHzZ Upper _____
Modulation Standard: 802.11a (54Mbps), Ant 1
Channel: 44
REW 1 MHz Marker 1 [Tl ]
VBW 300 kHz ©.33 dBm
Ref Z0 dBm Att 30 dB SWT 50 ms 5.222600000 GHz
10 !1
| o /I/"“”M"WM -»;—..,\\
[
ED 2 A
30
40 et 'L—w\\%“
--50
|- 50
=70
Center 5.22 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH=z Power 16.13 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -34.73 dB
Spacing 16.5 MH=z Upper -34.57 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —====
Spacing 27.5 MHzZ Upper _____
L]
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11a (54Mbps), Ant 1

Channel: 48
BRBW 1 MH=z Marker 1 [T1 ]
VBW 3200 kHz 6.15 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.242500000 GHz
10 1
|, //MMJW“‘MW
10
T (20
--30
e M MNeod]
|- 50
--60
-0
Center 5.24 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH=z Power 16.12 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -34.19 dB
Spacing 16.5 MH=z Upper -334.17 dB
Alternate Channel
Bandwidth 11 MHz Lower — ————-
Spacing 27.5 MHz Upper _____

Modulation Standard: 802.11a (54Mbps), Ant 2

Channel: 36
BRBW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 6.51 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.177500000 GHz
10 1
| o //
[
T (20
--30
- 40 s
TN ]
- 50
--60
=70
Center 5.18 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH=z Power 16.22 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -34.88 dB
Spacing 16.5 MHZz Upper -35.04 dB
Alternate Channel
Bandwidth 11 MHz Lower — ————-
Spacing 27.5 MHz Upper _____
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11a (54Mbps), Ant 2

Channel: 44
BRBW 1 MH=z Marker 1 [T1 ]
VBW 3200 kHz 5.85 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.217700000 GHz
10
b Temn f ]
. 7 \
[
| ., Mw_,// "\,_HK
N M’
-t n
--50
70
Center 5.2ZZ GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 16.01 dBm
Adjacent Channel
Bandwidth 11 MEz Lower -34.89 dBb
Spacing 16.5 MH=z Upper -5 .47 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —-—-—==
Spacing 27.5 MH=z Upper _____

Modulation Standard: 802.11a (54Mbps), Ant 2

Channel: 48
REW 1 MHz Marker 1 [Tl ]
VBW 300 kHz 5.80 dBm
Ref Z0 dBm Att 30 dB SWT 50 ms 5.237300000 GHz
10
IS SN PO
N /.,..,.4-"'— -\R—I\‘-\\
/ \
vzl S
|30 rf’/ W\"\HL
F-40
I
\‘\'\'\.—.‘,_

Center 5.Z4 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22 MHz Power 16.00 dBm

Adjacent Channel

Bandwidth 11 MEz Lower -34.75 dB

Spacing 16.5 MHZ Upper -35.37 dB

Alternate Channel

Bandwidth 11 MH=z Lower  —====

Spacing 27.5 MHzZ Upper _____

Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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Modulation Standard: 802.11a (54Mbps), Ant 3

Channel: 36
BRBW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz 6.18 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.174600000 GHz
|10 L
N T
Lo // "““’“\\
F-10
P
ED 2
| -0 WMMM’ ‘“\\\_ —
| ™ AN
[ras™ ~~A
50
-0
|- 70
Center 5.18 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 16.20 dBm
Adjacent Channel
Bandwidth 11 MHz Lower —32.22 dB
Spacing 16.5 MH=z Upper —-3323.18 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —====
Spacing 27.5 MHzZ Upper _____
Modulation Standard: 802.11a (54Mbps), Ant 3
Channel: 44
BRBW 1 MH=z Marker 1 [T1 ]
VBW 3200 kHz 6.25 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.214600000 GHz
|10 i
NPVEVIY VNP PHVPRI PRI
Lo / *"“‘\\
--10
N
FED |2
|20 e ,..ry-”_' N
] ‘\'\'—'\.\m
Wit ~
|- 50
--60
|--70
Center 5.22 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 16.20 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -32.84 dB
Spacing 16.5 MH=z Upper —33I3.36 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —====
Spacing 27.5 MHzZ Upper _____
L]
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Report No.: TEFE1001019

Modulation Standard: 802.11a (54Mbps), Ant 3

Channel: 48
REW 1 MHz Marker 1 [Tl ]
® VBW 300 kHz ©.37 dBm

Ref Z0 dBm Att 30 dB SWT 50 ms 5.237300000 GHz

:;O e ]

/

=g [0

| =0 MRM M

| ] "

AR = vy

|- 50

|- 50

=70

Center 5.24 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH=z Power 16.16 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -33.21 dB
Spacing 16.5 MH=z Upper —3323.95 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —====
Spacing 27.5 MHzZ Upper _____

Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 1

Channel: 36
BRBW 1 MH=z Marker 1 [T1 ]
VBW 3200 kHz -0.77 dBm
Ref 20 dBm ALT 30 dB SWT 50 ms 5.174700000 GHz
10
1
o f’M ——\,\.-.-\\
F-10
/
ZED [ 7
| -0 MJJ -
-40 o \\\J‘U\
*'—"?B"VM V\"’\ﬂ-\,
|- c0
=70
Center 5.18 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22 MHz Power 9.53 dBm
Adjacent Channel

Bandwidth 11 MAzZ Lower ~34.26 dB
Spacing 16.5 MHz Upper -34.11 dB
Alternate Channel

Bandwidth 11 MEz Lower —————
Spacing 27.5 MHz Upper ————-

Modulation Standard: 802.11an HT20 (130Mbps), Ant 1

Channel: 44
REW 1 MHz Marker 1 [Tl ]
VBW 300 kHz -0.49 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.224600000 GHz
10
1
-0 e e
¥ J_,..-\_«M -v—v-vh\
)
E [ 5
|20 M’MJ ~
| _40 o 1= Y
--60
l-70
Center 5.22 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22 MHz Power 9.81 dBm
Adjacent Channel
Bandwidth 11 MAz Lower -34.71 dB
Spacing 16.5 MHZ Upper -34.69 dB
Alternate Channel
Bandwidth 11 MEzZ Lower —————
Spacing 27.5 MAz Upper ————-
L
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 1

Channel: 48
REW 1 MHz Marker 1 [Tl ]
VBW 300 kHz -0.5% dBm
Ref Z0 dBm Att 30 dB SWT 50 ms 5.234800000 GHz
10
|
B WMW\
F-10
/
brew il el 7 <
- M/
- 40 ”M--"" %]
W,«v‘“’ T
--50
|- 70
Center 5.Z4 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22 MHz Power 5.50 dBm
Adjacent Channel

Bandwidth 11 MHz Lower -34.08 dB
Spacing 16.5 MH=z Upper ~-34.29 dB
Alternate Channel

Bandwidth 11 MHZ Lower  ————-
Spacing 27.5 MHz Upper 0 ————-

Modulation Standard: 802.11an HT20 (130Mbps), Ant 2

Channel: 36
BRBW 1 MH=z Marker 1 [T1 ]
VBW 300 kHz -3.89 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.181800000 GHz
|10
Lo 1
|10 ot [
7
ED 2

;:;AM \*“\N\MM

Center 5.18 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22 MH=z Power &.57 dBm

Adjacent Channel

Bandwidth 11 MH=z Lower -34.43 dB

Spacing 16.5 MH=z Upper -34.82 dB

Alternate Channel

Bandwidth 11 MH=z Lower - ====

Spacing 27.5 MHzZ Upper _____

L]

Cerpass Technology Corp. Issued date  : Mar. 01, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 63 0f 135



o

” CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019

Modulation Standard: 802.11an HT20 (130Mbps), Ant 2

Channel: 44
REW 1 MHz Marker 1 [Tl ]
VBW 300 kHz -4.27 dBm
Ref Z0 dBm Att 30 dB SWT 50 ms 5.223200000 GHz
10
B . S
Inrmnrnnn)
| 10 B
7 N,
EED 2
| =0 urN}N/
F-40
" M
|- 60
--70
Center 5.2ZZ GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 6.19 dBm
Adjacent Channel
Bandwidth 11 MHz Lower —-34.49 db
Spacing 16.5 MH=z Upper -335.18 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —====
Spacing 27.5 MHz Upper _____

Modulation Standard: 802.11an HT20 (130Mbps), Ant 2

Channel: 48
BRBW 1 MH=z Marker 1 [T1 ]
VBW 3200 kHz -2.40 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.240800000 GHz
10
) L
NPT ) AN
e Ww Ve,
7
EE -2 7 N

Center 5.Z4 GHz 5 MHz/ Span 50 MHz

Tx Channel

Bandwidth 22 MHz Power 7.17 dBm

Adjacent Channel

Bandwidth 11 MEz Lower -34.65 dB

Spacing 16.5 MH=z Upper -25.02 dB

Alternate Channel

Bandwidth 11 MH=z Lower - ====

Spacing 27.5 MHzZ Upper _____

L]
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Report No.: TEFE1001019

Modulation Standard: 802.11an HT20 (130Mbps), Ant 3

Channel: 36
REW 1 MHz Marker 1 [Tl ]
VBW 300 kHz -4.13 dBm

Ref Z0 dBm Att 30 dB SWT 50 ms 5.176200000 GHz

10

B I O PR

| 10 i [T,

vreulll ol 7

| =0 Fa

|40 duﬂﬁ/ﬁﬁﬂ,

Loy

--50

70

Center 5.18 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 6.12 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -33.37 dB
Spacing 16.5 MH=z Upper -24.79 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —-—-—==
Spacing 27.5 MH=z Upper _____

Modulation Standard: 802.11an HT20 (130Mbps), Ant 3

Channel: 44
BRBW 1 MH=z Marker 1 [T1 ]
<§;> VBW 3200 kHz -4.07 dBm

Ref 20 dBm Att 30 dB SWT 50 ms 5.221600000 GHz

10

| o 1

|10 Pttt [

722w [ B

|20 i

|--40

i 44) WM”APJ

--60

|--70

Center 5.22 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MHz Power 6.69 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -33.75 dB
Spacing 16.5 MH=z Upper -334.69 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —====
Spacing 27.5 MHzZ Upper _____
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* CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11an HT20 (130Mbps), Ant 3

Channel: 48
BRBW 1 MH=z Marker 1 [T1 ]
® VBW 3200 kHz -3.99 dBm
Ref 20 dBm Attt 30 dB SWT 50 ms 5.241400000 GHz
10
| o 1
oy e B
%
=g [0
| 30 Wi
|40
EESU”W‘M
-0
|--70
Center 5.24 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 22 MH=z Power 6.64 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -33.70 dB
Spacing 16.5 MHz Upper -35.04 dB
Alternate Channel
Bandwidth 11 MH=z Lower  —-—-—==
Spacing 27.5 MH=z Upper _____
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11an HT40 (27Mbps), Ant 1

Channel: 38
RBW 1 MHz Marker 1 [T1
WBW 32 MHz -3.98 dBm
Ref 20 dBm Attt 30 dB SWT S50 ms 5.156200000 GHz
10
1
|, L
L =< A
o= [ ¥
|40 ,nf’ﬂ
100 bi| o0
e BWP [} \\
Ty L
- 50
|--50
70

Center 5.19% GHz

Tx Channel
Bandwidth 44

Adjacent Channel
Bandwidth 22
Spacing 16.5

Alternate Channel
Bandwidth 2z
Spacing 27.5

Modulation Standard: 802.11an HT40 (27Mbps), Ant 1

MH=

MH=Z
MHz

MHz
MH=Z

10 MHz/

Power

Lower
Upper

Lower
Upper

Span 100 MHz

10.29 dBm

-5.09 dB
-4.29 dB
-14.60 dB
-13.47 dB

Channel: 42
BRBW 1 MH=z Marker 1 [T1 ]
® VBW 3 MHz -3.71 dBm
Ref 20 dBm ALT 30 dB SWT 50 ms 5.222400000 GHz
10
| o %
| vl
T 10
722w [ B
|20 Jr‘/
SWP 100 of 0o ~
--40
,,5 _”-'-'—./"’- I ——
|- c0
|70
Center 5.Z1 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHzZ Power 10.44 dBm
Adjacent Channel
Bandwidth 22 MHz Lower -41.8¢ dB
Spacing 16.5 MH=z Upper -4.11 dB
Alternate Channel
Bandwidth 22 MAZ Lower -14.00 dBb
Spacing 27.5 MH=Z Upper -12.93 dB
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11an HT40 (27Mbps), Ant 1

Channel: 46
BRBW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz -3.59 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.235000000 GHz
10
Lo —
Il

--10

vreulll ol
|20 el

SWP 100 of L-fho .

--40
:_:,gﬁ.......-—-w ———— |
|- 60
=70
Center 5.23 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 10 65 dBm
Adjacent Channel
Bandwidth 22 MHz Lower -41.89 dBb
Spacing 16.5 MH=z Upper -4.36 dB
Alternate Channel
Bandwidth 22 MHz Lower -14.45 dB
Spacing 27.5 MH=z Upper -13.28 dB

Modulation Standard: 802.11an HT40 (27Mbps), Ant 2

Channel: 38
BRBW 1 MH=z Marker 1 [T1 ]
® VBW 3 MHz -7.21 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.155400000 GHz
10
-0 T
¥
-10 /
=g [0 F
e[| 100 of o
| 40 .
) _""H‘JJJ
-0
70
Center 5.1% GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.19 dBm
Adjacent Channel
Bandwidth 22 MAZ Lower -4.45 dB
Spacing 16.5 MH=Z Upper -4.72 dB
Alternate Channel
Bandwidth 22 MHz Lower -13.47 dB
Spacing 27.5 MH=z Upper -13.71 dB
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CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019
Modulation Standard: 802.11an HT40 (27Mbps), Ant 2
Channel: 42
BRBW 1 MH=z Marker 1 [T1 ]
® VBW 3 MHz -7.24 dBm
Ref 20 dBm ntt 30 dB SWT 50 ms 5.215600000 GHz
10
| o I
F-10 S—_ e
/ \
[72 [ F
-30
N T Of,,«“"l'dﬁ
vy ]
- 60
-70
Center 5.Z1 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.06 dBm
Randvratn 22, Lower -4.33 dB
Spacing 16.5 MH=z Upper -4.62 dB
BT L Tower  -13.18 ap
Spacing 27.5 MH=z Upper -13.63 dB
Modulation Standard: 802.11an HT40 (27Mbps), Ant 2
Channel: 46
RBW 1 MHz Marker 1 [T1 ]
® VBW 3 MHz -7.08 dBm
Ref Z0 dBm Att 30 dB SWT 50 ms 5.220600000 GHz
10
| o -
-l I = 11
T |20 / \
|20
| .. SWP 100 ofy’,]:d{]‘
_.:-—P""/
=)
|- 50
l-70
Center 5.23 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.13 dBm
e o2 wm:  Lower -41.34 dB
Spacing 16.5 MH=z Upper -4.64 dB
MO L Lower  -13.33 ap
Spacing 27.5 MHzZ Upper -13.54 dB
L]
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11an HT40 (27Mbps), Ant 3

Channel: 38
BRBW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz -7.62 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.178600000 GHz
10
-0 7
—-10 ol
7
[
--30 J/
swe| | 100 of | M0
F-40
...-l-""'-'."\/I
- 50
--60
|--70
Center 5.19% GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 6.87 dBm
Adjacent Channel
Bandwidth 22 MHZ Lower -4.2¢ db
Spacing 16.5 MH=z Upper -4.72 dB
aAlternate Channel
Bandwidth 22 MHz Lower -12.78 dB
Spacing 27.5 MH=z Upper -14.08 dB

Modulation Standard: 802.11an HT40 (27Mbps), Ant 3

Channel: 42
REW 1 MHz Marker 1 [Tl ]
<§§> VBW 3 MHz -6.65% dBm
Ref Z0 dBm Att 30 dB SWT 50 ms 5.1535400000 GHz
10
| o A
[ 7
el SEE ¥,
20 SWP 100 off #ﬂﬁﬁ
| 40 -
=51
--50
l-70
Center 5.21 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.14 dBm
Adjacent Channel
Bandwidth 22 MHz Lower -3.96¢ dBb
Spacing 16.5 MH=z Upper -4.96 dB
Alternate Channel
Bandwidth 22 MHz Lower -12.7¢6¢ dB
Spacing 27.5 MH=z Upper -13.83 dB
L]
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 70 of 135



o

i

CERPASS TECHNOLOGY CORP.

Report No

.. TEFE1001019

Modulation Standard: 802.11an HT40 (27Mbps), Ant 3

Channel: 46
BRBW 1 MH=z Marker 1 [T1 ]

® VBW 3 MHz -6.68 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 5.219600000 GHz
10
| o B!

[

vreell B
|30 /

swe| | 100 of |0
|40
.
=
- 60
|70
Center 5.2Z3 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 44 MHz Power 7.38 dBm
Adjacent Channel
Bandwidth 22 MHz Lower -4.26 dB
Spacing 16.5 MH=z Upper -4.87 dB
Alternate Channel
Bandwidth 22 MHz Lower -13.08 dB
Spacing 27.5 MHz Upper -14.14 dB
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

26dB Occupied Bandwidth

Modulation Standard: 802.11a (54Mbps), Ant 1

Channel: 36
® REW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 0.88 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.177600000 GHz
20 nde [T{L] 26l 00 dB
BW 22500000000 MHz
|10 Temp 1| [T1 ndk)
—25006 dB
1 5l.168900p00 GE[m
= z
[/ Ev7 I I T
AL N TEmD [T ndk]
-25045 dBm
5.L191400p00 GHz
10 //
20
ﬁ \'€<{M
W N
40 1L*N“ﬁkﬂ
ﬁﬂ@ﬂ*f+ “u\hmhw
|60
|- 70
-80
Center 5.18 GHz 5 MHz/ Span 50 MHz
Modulation Standard: 802.11a (54Mbps), Ant 1
Channel: 44
® REW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 1.03 dBm
Ref 20 dBn Att 30 dB SWT 20 ms 5.217700000 GHz
20 ndB [T[] 26L00 OB
BW  22l.600000p00 MHz
|10 Tomp 1| [T1 ndkl
—z4l71 4B
1 sl.208800p00 GHm
- z
[ 127 IS T it
T s T Tenp [TT napT
—24177 dBm
15 5231400000 GHz

A/j;y
|-=0

<

--560

-80

Center 5.22 GHz

5 MHz/

Span 50 MH=z

Cerpass Technology Corp.
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o CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019
Modulation Standard: 802.11a (54Mbps), Ant 1
Channel: 48
® REBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 1.14 dBm
Ref 20 dBm Att 30 4B SWT 20 ms 5.233000000 GHz
20 ndB [Tfl] 26L00 dB
BW 22[.600000p00 MHA=
| 10 Teme 1 [T1 nds]l
—25L14 dBm
1
D | x| 5228800000 GHz
"'W"\]'\M-J TETD [T ™ |
FM N\m\/\ —241 8% dBm
5251400000 GHz
--10
--20
y\lﬁ‘y T2
--20 P/_, \
.. »f‘"{ Nu
Mid "‘W\\“\
;«)M A
|--50
70
-80
Center 5.24 GHz 5 MH=z/ Span 50 MH=z
Modulation Standard: 802.11a (54Mbps), Ant 2
Channel: 36
® REBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 0.43 dBm
Ref 20 dBm Att 30 4B SWT 20 ms 5.181500000 GHz
20 ndB [Tfl] 26L00 dB
BW 22[.800000p00 MHA=
| 10 Teme 1 [T1 nds]l
~25194 dBm
1 Sl.168600000 GH=z
m o X .,M,,ﬂ'.,, A Temp [TL1 1]
FM M)'\ —26L12 dBm
50191400p00 GHz
10
|20 jl \‘4\
pd A
--30 /u_/! v\‘LM
. WM \\‘*\«
M M
TR
|- 50
|-70
-80
Center 5.18 GHz 5 MH=z/ Span 50 MH=z
L J
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o CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019
Modulation Standard: 802.11a (54Mbps), Ant 2
Channel: 44
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 1.12 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.217500000 GHz
20 nd® [Tf] 26L00 dB
BW 22/.400000D00 MHZ
| 10 Temp 1] [T1 ndBj
—25|39 dBm
1 5l.zog800p00 GHz
= 0 k Yunw‘\mvw TEMD TTT TaB]
MN\ —25|40 dBm
5231200000 GHz
10
| .o :/ \
J <
30 \(UN »‘«,\4
B -
|- 60
--70
-80
Center 5.22 GHz 5 MH=z/ Span 50 MH=z
Modulation Standard: 802.11a (54Mbps), Ant 2
Channel: 48
® REBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 1.97 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.236000000 GHz
20 ndB [T ] 26L00 dB
BW 22/.600000000 MHz
| 1o Terp 11 [T1 ndB]
—24|08 dEm
1
T | L L 5228800000 GHz
¥ A o Tenp [TT ]
[ﬂv \\\ —24|25 dBm
5251400000 GHz
10 /
--20 T To
--30 ,Af '\L\
- a0 Wuﬂ u\kw
w -]
|- 50
70
-80
Center 5.24 GHz % MHz/ Span 50 MHz
@
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CERPASS TECHNOLOGY CO

RP.

Report No.: TEFE1001019

Modulation Standard: 802.11a (54Mbps), Ant 3

Channel: 36
® EBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 0.81 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.175900000 GHz
20 ndB [Th] 26loo am
BW 23.700000p00 MH=
B Temp 1] [T1 ndb]
—-25L11 dBm
.
5168000000 GH=z
EED | v
X S TEmpD T mdET
-25L33 dBm
5191700000 GHz

F-20

T2

|- 30 p

M,

“,

|--70

-80

Center 5.18 GHz

5 MHz/

Modulation Standard: 802.11a (54Mbps), Ant 3

Span 50 MHz

Channel: 44
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 0.45 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.215200000 GHz
20 ndB [Th] 26loo dB
BwW 22[.700000p00 MH=Z
| 10 Tems 1 [T1 ndBl
—-25L1¢ dBm
.
EEE 5lL.208700000 GH=z
5 h 4
WEVTESVUN P2 s o v TEmpD T T
—25L77 dBm
5231400000 GHz

=

Mg,

M

|--70

-80

Center 5.22 GHz

5 MH=z/

Span 50 MH=z

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11a (54Mbps), Ant 3

Channel: 48
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z 1.11 dBm
Ref 20 dBm Att 30 SWT 20 ms 5.243900000 GHz
20 ndB [Th] 26loo dB
BW 22.900000000 MHZ
BE Tems 1 [T1 ndbl
-25L25 dB
: 5.222500p00 GH.m
N z
T | N P TR ¢
v\\/wvwv,, TEmo [TT 1T 1
—-25L58 dBm
1o 5251400000 GHz
|--20 \
T T2
[ M )
-40 il l\
M
|- 60
--70
-80
Center 5.24 GHz 5 MH=z/ Span 50 MH=z

Cerpass Technology Corp.
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o CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019
Modulation Standard: 802.11an HT20 (130Mbps), Ant 1
Channel: 36
® REBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -5.03 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.184200000 GHz
20 ndB [T ] 26L00 dB
BW 23/.700000000 MHz
|10 Torgs 1] [T1 ndR]
—31103 dEm
T | 5. 168500000 GHz
1 Tenp T b
—31/01 dBm
W"\M
. ol A 5. 192200p00 cHz
| .o / \
’ \“i
[ ., /
M A
|- 50
70
-80
Center 5.18 GHz % MHz/ Span 50 MHz
Modulation Standard: 802.11an HT20 (130Mbps), Ant 1
Channel: 44
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -4.63 dBm
Ref 20 dBm Att 30 dB SWT 20 ms £.224300000 GHz
20 nd® [Tf] 26L00 dB
BW 22/.700000D00 MHZ
| 10 Teme 1| [T1 ndB)
-30|35 dBm
ET |, 5.L209000p00 GHz
1 Tenp [T maFE]
—30|169 dBm
W«\M
|, M \"”‘/“"'\ £l.231700000 GH=z
| .o // \
¥ N
- 30
| o ‘_M I
|- 50
-0
-80
Center 5.22 GHz % MHz/ Span 50 MHz
@
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* CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11an HT20 (130Mbps), Ant 1

Channel: 48
® REW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -5.4% dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.244400000 GHz
20 nd® [Tf] 26L00 dB
BW 23/.8000000D00 MHZ
| 10 Teme 1| [T1 ndB)
-30|196 dBm
5.228400000 GHz
[72E 7 IS
1 Tenp [T maFE]
—31}48 dBm
It vl 5l.252200p00 GH
|, M V"LN\A_\ =
|20 / \
B y/ \h%\i\\
;;imﬂﬁ JJAMF/J 'Wﬁﬁw\Mm
- 60
--70
-80
Center 5.24 GHz 5 MHz/ Span 50 MHz
Modulation Standard: 802.11an HT20 (130Mbps), Ant 2
Channel: 36
® REW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -8.41 dBm
Ref 20 dBm Att 30 dB SWT 20 ms £.183300000 GHz
20 nd® [Tf] 26L00 dB
BW 23/.2000000p00 MHZ
| 10 Teme 1| [T1 ndB)
—34|48 dBm
5168500000 GHz
[72E 7 IS
Tenp [T maFE]
. —34149 dBm
5191700000 GH
-10 rwwvm\ J.I.WIY ol 2 =
--20 /
| _ I L
30 JJ}]I \\{‘
B " ~
[ ., W"/ N,
L WMRJHHLHMML
- 60
70
-80

Center 5.18 GHz

5 MHz/

Span 50 MHz

Cerpass Technology Corp.
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o CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019
Modulation Standard: 802.11an HT20 (130Mbps), Ant 2
Channel: 44
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -7.72 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.219100000 GHz
20 nd® [Tf] 26L00 dB
BW 22/.2000000D00 MHZ
10 T :sava 1 [’I’W nd ]
-33110 dBm
5209000000 GHz
VIEW 0 TEND [T Toh]
1 —34|14 dBm
[, - unv"l Ay . 5231200000 GHz
| .o /j \
|20 ﬁ \Tf\k
|- 40 ”JJ x\
- .w"" l\\
NPT oy Tl g
|- 60
70
-80
Center 5.22 GHz 5 MH=z/ Span 50 MH=z
Modulation Standard: 802.11an HT20 (130Mbps), Ant 2
Channel: 48
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -7.76¢ dBm
Ref 20 dBm Att 30 dB SWT 20 ms £.239200000 GHz
20 nd® [Tf] 26L00 dB
BW 22/.5000000p00 MHZ
| 10 Temp 1] [T1 ndBj
—33184 dBm
5.228900p00 GHz
[rzEw] | o Temp [TL o]
1 —33|54 dBm
[ ., _H’,.,Nw.:\x N 5251400000 GHz
.o [r\w W\\
- z0 1 T
iy ﬂ/}l \\,
L .
iyt )
|- 60
70
-80
Center 5.24 GHz 5 MHz/ Span 50 MHz
@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11an HT20 (130Mbps), Ant 3

Channel: 36
® REW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -5.02 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.181100000 GHz
20 nds [Tf] 26L00 dB
BW 23/.400000000 MHz
|10 Temp 1 [T1 ndbl
~35L06 dBm
5168200000 GHz
[72E 7 IS
Tenp T TaR]
N ~35L0% dBm
T 5191600000 GHz
10 /,W'fwww ,-A*"W\AM“\
--20 /
|0 Wi
/g}/ T2
|- 40 /_.J \_\\
|- 50 Wﬁﬂr \'\V\Il
Ty
- 60
|--70
-80
Center 5.18 GHz % MHz/ Span 50 MHz
Modulation Standard: 802.11an HT20 (130Mbps), Ant 3
Channel: 44
® REW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -8.73 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.219400000 GHz
20 nde [Tf] 26L00 dB
BW 23/.500000000 MAz
|10 Torgs 1] [T1 ndR]
ol 20050000 ene
- z
= |,
Tenp T b
. ~35L05% dBm
| ., //\/"'“" X s v‘/\ 5231800000 GHz
--20 j \
| 30 Jl
/}T/f \{2\
--40 f’ ku\
50 IR,MWJV \k\nu
nwwuw¢”"” “MAWL\MAAA
|- 60
--70
-80

Center 5.22 GHz

5 MH=z/

Span 50 MH=z
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11an HT20 (130Mbps), Ant 3

Channel: 48
® EBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -8.25 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.238700000 GHz
20 ndB [Th] 26loo am
BW 22.700000p00 MH=
B Temp 1] [T1 ndb]
—34L2¢6 dBm
!lHE 5228600000 GH
N z
T |,
TEmpD T mdET
1 -35|28 dBm
N r 5251300000 GHz

| 10 Jorhoh .
/,Aw MR FAM PG T
-20

=

-30

\“LNWWM

|--70

-80

Center 5.24 GHz

5 MHz/

Span 50 MHz

Cerpass Technology Corp.
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CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019
Modulation Standard: 802.11an HT40 (27Mbps), Ant 1
Channel: 38
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -5%.51 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.205200000 GHz
20 nds [Tf] 26L00 dB
BW  43/.200000p00 MHz
|10 Temp 1 [T1 ndbl
—35171 dBm
ET |, 5168800000 GHz
Tenp T TaR]
35149 dEm
% £.212000000 GHz
[ W%r%mm
ffW |
o 12
j .
50 .l“)}/, N
| s ]
- 60
|--70
-80
Center 5.19 GHz 10 MHz/ Span 100 MHz
Modulation Standard: 802.11an HT40 (27Mbps), Ant 1
Channel: 42
® RBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -5.95 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.216400000 GHz
20 nde [Tf] 26100 dB
BW  44/.400000000 MHz
|10 Torgs 1] [T1 ndR]
—36|L05 dEm
T | 5188000000 GHz
Tenp T b
-36|112 dEm
B 5l.232400p00 GHz
--10
|- 20
| -, \
},ﬂ T2
--40 \
| ., i W,
NP T VN
|- 60
|70
-80
Center 5.21 GHz 10 MH=zZ/ Span 100 MHz
@
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11an HT40 (27Mbps), Ant 1

Channel: 46
® EBW 300 kHz Marker 1 [T1 ]
VBW 1 MH=z -%.86 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.236400000 GHz
20 nde [Tf] z6l00 dB
BW  43/.200000000 MHz
|10 Torgs 1] [T1 ndR]
—35|l96 dB
5.208600D00 GH.m
- z
=l |
Tenp [T o]
-36|l16 dBm
v 5251800000 GHz
--10

R

PV

| <o o P,
PN o WAL han
--60
=70
-80
Center 5.23 GHz 10 MH=z/ Span 100 MH=z

Modulation Standard: 802.11an HT40 (27Mbps), Ant 2
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7. Peak Power Excursion

7.1. Test Procedure

1. The transmitter output was connected to the spectrum analyzer

2. Using Peak detector and max-hold function for Trace 1 MHz and VBW to 3 MHz for Trace 1.
Using average detector for Trace 2.

3. Set RBW of spectrum analyzer to 1 MHz and VBW to 3 MHz for Trace 1.

4. Set RBW of spectrum analyzer to 1 MHz and VBW to 300 kHz for Trace 2.

5. The largest difference between Trace 1 and Trace 2 in any 1 MHz band on any frequency was
recorded.

7.2. Test Setup Layout

Spectrum
Analyzer

EUT

7.3. Measurement Equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. Calg);?etlon Valid Date.
Spectrum Analyzer FSP40 R&S 10047 2009/03/26 | 2010/03/25
7.4. Test Result and Data
Test Date: Feb. 25, 2010 Temperature: 23°C
Atmospheric pressure: 1019 hPa Humidity: 67%
i Peak Power Output (dBm
Modulation | ., |Frequency put (dBm) Limit (dB)
Standard (MHz) Ant 1 Ant2 | Ant3
802.11 36 5180 11.07 11.07 11.32 13
Ala
(54Mbps) 44 5220 11.60 10.78 11.02 13
48 5240 11.49 11.36 10.80 13
802.11an 36 5180 11.10 11.44 11.05 13
HT20 44 5220 11.45 12.07 11.45 13
(130Mbps) 48 5240 11.09 11.67 | 10.88 13
802.11an 38 5190 6.49 8.84 7.29 13
HT40 42 5210 6.75 9.74 7.48 13
(27Mbps) 46 5230 7.25 9.68 7.53 13
°
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Modulation Standard: 802.11a (54Mbps), Ant 1
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Modulation Standard: 802.11a (54Mbps), Ant 1
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Modulation Standard: 802.11a (54Mbps), Ant 3
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 1
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 1
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 2
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 3
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 3
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Modulation Standard: 802.11an HT40 (27Mbps), Ant 1
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Modulation Standard: 802.11an HT40 (27Mbps), Ant 1
Channel: 46

®

1 FK
VIEW

Ref 20 dBm

Att 30

REW 1 MH=z
WBW 3 MH=z
SWT 50 ms

Delta 2 [TZ2 ]
-7.25 dB
-9.200000000 MH=Z

Marker| 1 [T1
-2L5% dBm
5 5200000 GH

--10 4
--20

--30
SWH Mlo

i

4
i

--60

-80

Center 5.23 GHz

10 MH=z/

Modulation Standard: 802.11an HT40 (27Mbps), Ant 2
Channel: 38

®

1 FK
VIEW

Ref 20 dBm

Att 30

REW 1 MH=z
VBW 3 MH=z
SWT 50 ms

Span 100 MHz

Delta 2 [TZ2 ]
-8.84 dB
14.200000000 MH=

Marker| 1 [T1
5167 dBm
BL170a00000 =H

2’:‘\\

--30
SWH 100 c;‘f//"c/lo
| .0 ,

AW

T

|--70

-80

Center 5.19 GHz

10 MH=z/

Span 100 MHz

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date
Page No.

: Mar. 01, 2010
: 99 of 135



o

CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019

Modulation Standard: 802.11an HT40 (27Mbps), Ant 2
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Modulation Standard: 802.11an HT40 (27Mbps), Ant 3

Channel: 38
® REW 1 MH=z Delta 2 [T2 ]
VBW 3 MHz ~-7.29 dB
Ref 20 dBm Att 30 dB SWT 50 ms 7.200000000 MHz
20 Marker| 1 [T1 l
-6L24 dBm
10 el 122600000 cH
1 PK
VIEW
-0
o :
W) | . Pl ,JJ\/M-\/--'\—J\.«H

I
7 AN

SWE

--60

-80

Center 5.19 GHz 10 MH=z/ Span 100 MH=z

Modulation Standard: 802.11an HT40 (27Mbps), Ant 3

Channel: 42
® REW 1 MHz Delta 2 [T2 ]
VBW 3 MHz ~-7.48% dB
Ref 20 dBm Att 30 dB SWT 50 ms 15.600000000 MAz
20 Marker| 1 [T1 l
-6l 05 dBm
10 el 104400000 H
1 PK
VIEW

i

Y \

rangy et e,
--60
70
-80
Center 5.21 GHz 10 MHz/ Span 100 MHz
L]
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 101 of 135



o

i

CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019
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8. Peak Power Spectral Density

8.1. Test Procedure

1. The transmitter output was connected to spectrum analyzer.

2. Set RBW of spectrum analyzer to 1 MHz and VBW to 3 MHz

3. The Peak Power Spectral Density is the highest level found across the emission in any 1MHz
Band

8.2. Test Setup Layout

EUT Spectrum
Analyzer
8.3. Measurement Equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. Calga ;glon Valid Date.
Spectrum Analyzer FSP40 R&S 10047 2009/03/26 | 2010/03/25
8.4. Test Result and Data
Test Date: Feb. 25, 2010 Temperature: 23°C
Atmospheric pressure: 1019 hPa Humidity: 67%
Modulation Frequency RF Power Level In
Standard Channel (MHz) 1MHz BW (dBm) Limit (dB)
Ant1 Ant 2 Ant 3
36 5180 -5.72 -5.08 -5.48 4
802.11a
(54Mbps) 44 5220 -5.86 -5.76 -5.60 4
48 5240 -5.47 -5.28 -5.13 4
Modulation Frequency RF Power Level In
Standard Channel (MHz) 1MHz BW (dBm) Limit (dB)
Ant 1 Ant 2 Ant 3 Total
802.11an 36 5180 -11.52 -16.03 -15.54 -7.23 4
HT20 44 5220 -11.56 -15.86 -14.31 -8.11 4
(130Mbps) | 48 5240 -11.95 | -15.60 | -14.66 | -8.28 4
802.11an 38 5190 -16.35 -19.40 -19.42 -14.52 4
HT40 42 5210 -16.34 | -19.73 -19.43 -14.78 4
(27Mbps) 46 5230 -16.23 | -19.44 | -19.33 | -14.20 4
o
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11a (54Mbps), Ant 1

Channel: 36
® REW 1 MHz Marker 1 [T1 ]
VBW 3 MH=z -5.72 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.181200000 GHz
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Modulation Standard: 802.11a (54Mbps), Ant 1
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CERPASS TECHNOLOGY CORP.

Report No.: TEFE1001019

Modulation Standard: 802.11a (54Mbps), Ant 1
Channel: 48

®

REW 1 MH=z Marker 1 [T1 ]

VBW 3 MH=z =-5.47 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.238900000 GHz
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Modulation Standard: 802.11a (54Mbps), Ant 2
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Modulation Standard: 802.11a (54Mbps), Ant 2

Channel: 44
® REW 1 MHz Marker 1 [T1 ]
VBW 3 MH=z -5.76¢ dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.221300000 GHz
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Modulation Standard: 802.11a (54Mbps), Ant 2
Channel: 48
® REW 1 MH=z Marker 1 [T1 ]
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Modulation Standard: 802.11a (54Mbps), Ant 3

Channel: 36
® REW 1 MHz Marker 1 [T1 ]
VBW 3 MH=z -5.48 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.180800000 GHz
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Modulation Standard: 802.11a (54Mbps), Ant 3

Channel: 44
® REW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z -5.60 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.222300000 GHz
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Modulation Standard: 802.11a (54Mbps), Ant 3

Channel: 48
® REW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z -5.13 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.241900000 GHz
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 1

Channel: 36
® REW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z —-11.52 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.182500000 GHz
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 1

Channel: 44
® REW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z —-11.56 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.223600000 GHz
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 1

Channel: 48
® REW 1 MHz Marker 1 [T1 ]
VEW 3 MEz ~11.95 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.241000000 GHz
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 2

Channel: 36
® REW 1 MH=z Marker 1 [T1 ]
VBW 3 MHz ~16.03 dBm
Ref 20 dBm Att 30 dB SWT 20 ms £.181500000 GHz
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 2

Channel: 44
® REW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -15.86 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.215100000 GHz
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 2

Channel: 48
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VBW 3 MH=z -15.60 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.235200000 GHz
20
10

= |,
F-10
1
| P T e
| .o / \
SWH 100 pf 10 \
|40
B W.N/ J/ ‘\\‘M_/\M
P, Vi Wy |
=70
-80
Center 5.24 GHz 5 MHz/ Span 50 MHz
L]
Cerpass Technology Corp. Issued date ~ : Mar. 01, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 111 of 135



o

i

CERPASS TECHNOLOGY CORP. Report No.: TEFE1001019

Modulation Standard: 802.11an HT20 (130Mbps), Ant 3

Channel: 36
® REW 1 MHz Marker 1 [T1 ]
VBW 3 MEz -15.54 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.181900000 GHz
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 3

Channel: 44
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Modulation Standard: 802.11an HT20 (130Mbps), Ant 3

Channel: 48
® REW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z —14.66 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.236200000 GHz
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Report No.: TEFE1001019

Modulation Standard: 802.11an HT40 (27Mbps), Ant 1

Channel: 38
® REW 1 MHz Marker 1 [T1 ]
YBW 3 MH=z -16.35 dBm
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Modulation Standard: 802.11an HT40 (27Mbps), Ant 1

Channel: 42
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Report No.: TEFE1001019

Modulation Standard: 802.11an HT40 (27Mbps), Ant 1

Channel: 46
® REW 1 MH=z Marker 1 [T1 ]
VBW 3 MH=z —-16.23 dBm

Ref 20 dBm Att 30 dB SWT 20 ms 5.238400000 GHz
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Modulation Standard: 802.11an HT40 (27Mbps), Ant 2

Channel: 38
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Modulation Standard: 802.11an HT40 (27Mbps), Ant 2

Channel: 42
® REW 1 MH=z Marker 1 [T1 ]
WBW 3 MH=z -15%.73 dBm
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Modulation Standard: 802.11an HT40 (27Mbps), Ant 2

Channel: 46
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Modulation Standard: 802.11an HT40 (27Mbps), Ant 3

Channel: 38
® REW 1 MHz Marker 1 [T1 ]
VEW 3 MEz ~16.42 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.172400000 GHz
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Modulation Standard: 802.11an HT40 (27Mbps), Ant 3

Channel: 42
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Modulation Standard: 802.11an HT40 (27Mbps), Ant 3

Channel: 46
® REW 1 MHz [T1 ]
VBW 3 MH=z -1%.33 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.221600000 GHz
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9. Frequency Stability

9.1. Test Procedure

The EUT was placed inside the Temperature and Humidity chamber.

The transmitter output was connected to spectrum analyzer.

Turn the EUT on and couple its output to a spectrum analyzer.

Turn the EUT off and set the chamber to the highest temperature specified.

Allow sufficient time (approximately 30 min) for the temperature of the chamber to stabilize, turn

AR A

the EUT on and measure the operating frequency after 2, 5, and 10 minutes.

o

Repeat step 2 and 3 with the temperature chamber set to the lowest temperature.
The test chamber was allowed to stabilize at +20 degree C for a minimum of 30 minutes. The
supply voltage was then adjusted on the EUT from 85% to 115% and the frequency record.

9.2. Test Setup Layout

Temperature and Humidity

Chamber \
Spectrum 58 5
Analyzer
(@]
/\ FEE
O
l ]
o
AN
¥ DC Power Suply
9.3. Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. Serial No. Calg)gglon Valid Date
Spectrum Analyzer FSP40 R&S 10047 2009/03/26 | 2010/03/25

Temperature TMACHINE | TMJ-9712 | T-12-040111 | 2009/12/28 | 2010/12/27

Chamber
DC Power Supply GM GPD-3030 7020936 N/A N/A
AC Power Converter APC AFC-11005 | F103120008 N/A N/A
o
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9.4. Test Result and Data

Modulation Standard: 802.11a (54Mbps), Ant 1

Operating frequency: 5240 MHz
Power 2 minute 5 minute 10 minute
Temp
supply
(°C) W) (MHz) (%) (MHz) (%) (MHz) (%)
93.5 5240.0097 0.000184 5239.9751 | -0.000476 | 5240.0138 | 0.000263
50 110 5240.0076 0.000145 5240.0005 0.000010 5239.9971 | -0.000055
126.5 | 5240.0020 0.000037 5239.9728 | -0.000519 | 5239.9942 | -0.000112
93.5 5239.9750 -0.000477 | 5239.9758 | -0.000463 | 5239.9747 | -0.000482
40 110 5239.9849 -0.000289 | 5239.9654 | -0.000661 | 5239.9841 | -0.000304
126.5 | 5239.9759 -0.000460 | 5239.9932 | -0.000130 | 5239.9764 | -0.000450
93.5 5240.0077 0.000147 5239.9683 | -0.000606 | 5240.0175 | 0.000334
30 110 5240.0198 0.000378 5240.0033 0.000063 5239.9818 | -0.000348
126.5 | 5239.9956 -0.000085 | 5240.0152 0.000289 5240.0003 | 0.000006
93.5 5240.0033 0.000063 5239.9602 | -0.000760 | 5239.9747 | -0.000483
20 110 5240.0020 0.000039 5240.0053 0.000101 5239.9991 | -0.000017
126.5 | 5240.0163 0.000311 5240.0188 0.000359 5239.9816 | -0.000352
93.5 5240.0044 0.000085 5240.0020 0.000038 5239.9752 | -0.000472
10 110 5239.9830 -0.000325 | 5239.9773 | -0.000432 | 5240.0184 | 0.000351
126.5 | 5239.9986 -0.000027 | 5239.9591 | -0.000780 | 5239.9839 | -0.000307
93.5 5240.0112 0.000213 5239.9846 | -0.000295 | 5240.0073 | 0.000140
0 110 5239.9847 -0.000293 | 5239.9947 | -0.000102 | 5240.0103 | 0.000196
126.5 5240.0011 0.000021 5240.0041 0.000078 5240.0132 | 0.000253
93.5 5239.9777 -0.000426 | 5240.0009 0.000017 5240.0020 | 0.000038
-10 110 5239.9809 -0.000364 | 5240.0050 0.000096 5239.9857 | -0.000273
126.5 | 5239.9828 -0.000328 | 5240.0049 0.000093 5240.0083 | 0.000158
93.5 5239.9610 -0.000745 | 5240.0060 0.000115 5240.0122 | 0.000233
-20 110 5239.9496 -0.000963 | 5240.0011 0.000021 5239.9840 | -0.000304
126.5 | 5239.9777 -0.000426 | 5240.0106 0.000203 5240.0248 | 0.000474
93.5 5240.0286 0.000546 5240.0042 0.000081 5240.0119 0.000227
-30 110 5240.0214 0.000408 5239.9977 | -0.000045 | 5240.0158 | 0.000302
126.5 | 5239.9871 -0.000247 | 5240.0062 0.000118 5240.0034 | 0.000065
Limit :

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation as
specified in the users manual.
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